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ZSB12053

ZSB12046

ZSC11014
51001116H0

47 51001116H5 角板组合 Slide Plate 1
48 5100310305 调整盘组合 Thread Tension

Thread Guide

1
49 ZSQ09009 螺丝 Screw 9/64-40*5.5 1
50 5100140701 线挂 1

ZSC11014 Screw11/64-40*9.551 螺丝 1
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ZSH16001

5100120401

ZSB16001
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51001901S5

5100140501

51001901S6 Needle Bar Crank针棒连接组合

 Ring23 OAGM071103 防油圈 1
 R-ring24 RA200110 R型环 1
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FD1181-0B

 Ring35 EP1179-0A 防油圈 1

 Rubber34 EP1182-0B 耐油橡胶 1

 R-ring36 7162270111 R型环 1



GOLDEN WHEEL
E. CS-5100 -gj~fPID]~ FEED ADJUSTMENT MECHANISM COMPONENTS 
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GOLDEN WHEEL
F. CS-5100 l'ftl1i!MIJ~ LOWER FEED MECHANISM COMPONENTS 
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GOLDEN WHEEL
F. CS-5100 l'~~~*li-lffl~ LOWER FEED MECHANISM COMPONENTS 
REF.NcNorE •i*!tl• *i*~m Name of Part i!flt 

Q'TY 
1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 

Part No. 
5100161400 
ZSB08001 
5100160105 
5100160100 
510016010A 
5100169600 
5100163300 
5100164900 
5100160500 
ZSB12017 
WA059002 
ZSBl 1012 
R8200150 
5100160600 
5100122600 
ZSA16025 
5100160400 
5100160800 
5100167600 
ZSB12005 
ZSB09014 
5100170800 
ZSBl 1017 
RB200150 
5100160600 
5100122600 
ZSA16025 
5100170300 
ZSG18009 
ZSB12002 
5100170500 
ZSL18004 

~~--------Feed dog ----------------- 1 
ii~ --------Screw 1/8-44•6 -------------· 2 
~*4B(jii) -----Feed Bar Asm. -------------­
~fl!.· -------Feed Bar ----------------­
.ijZf!:!ll -------Washer </J 13x1,5 d=6.1 ---------­
iffi.J --------Square Block --------------­
iW¥.Jtll! -------Square Block Pin ------------­
~'4•flll -----·Feed Bar Shaft -------------­
~*4.jlff-----Feed Bar Rod --------------­
-~-------·Screw 3/16-28•15 ------------· 
lfell -------Washer ----------------­
ilt~ -------·Screw 11/64-40•8 -----------­
flbJf:lctJ:Uf15 ---·Retaining Rings-C Type 15 --------­
f:tt --------Bushing ----------------­
IE~{I -------Collar------------------ 1 
ii~ --------Screw 1/4-40*6 -------------· 2 
MIUll! -------Feed Rocker Shaft ------------­
Ml1.JllUlll - - - - - ·Feed Rocker Shaft Crank - - - - - - - - - -
i1! ---------Pin -------------------
-~--------Screw 3/16-28•15 ------------
-~--------Screw 9/64-40•6 -----;--------
~*4±•=x - - - ·Feed Bar Forked Connection - - - - - - - -
ii~ - - - - - - - ·Screw 11I64-40•12 - - - - - - - - - - - -
*ll!Jf:IC1tJ{l15 ---·Retaining Rings-C Type 15 --------­
fftt -------·Bushing ----------------­
fil~{l------·Collar ------------------ 1 
.ti~ -------·Screw 1/4-40•6 -------------· 2 
~~ffM-----·Feed Rod Shaft -------------­
-~-------·Hinge Screw ---------------
-~ -------·Screw3/16-28•12 ------------
ilff --------Feed Lifting Rock Link ----------­
il$1-------·Nut9/32-28 ---------------

ii ~ 
Remarks 
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GOLDEN WHEEL
G. CS-5100 l'•Jb · !ii'11JtD1~ LOWER SHAFT & HOOK SHAFT MECHANISM COMPONENTS 
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GOLDEN WHEEL
H. CS-5100 jffijJ'ilifi!m~ OIL LUBRICATION MECHANISM COMPONENTS 
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GOLDEN WHEEL
H. CS-5100 ilQjlUJjf!NJ~ OIL LUBRICATION MECHANISM COMPONENTS 
REF.NcNorE 'lftf!Llm •1*~'~ Name of Part ftfti 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

Part No. Q' TY 

EH1371-0A 
OPP02550 
5100358900 
5100357000 
5100352200 
ZSB12018 
X810600t 
5100354300 
5100354200 
OPP0029178 
5100353500 
XA200300 
5100354400 
5100354500 
5100354700 
5100354100 
ZSB15010 
5100353000 
5100359100 
5100354000 
5100354900 
51003.51700 
ZSBl 1050 
ZSB15010 
5100358000 
5100359300 
5100359500 
5100359400 
ZME03005 
5100353800 
5100358300 
5100358500 
5100358700 
ZMT03007 

5lllTI -------·OilSightWindow _____ ..,:. _______ _ 

0~31 -------0-rings ----------------­
..t*dliEbi#'if(tJl)---Oil Pipe Asm. --------------­
iEb~(tJj) -----·FeltAsm. ----------------· 
illl1fIIU&------Holder------------------· 
~U.~ - - - - - - - -Screw 3/16-28•6 - - - - - - - - - - - - -
illl*M -------·Felt ------------------­
illl•'f..lfrf~JIJ- - - -Oil Actiusting Rubber - - - - - - - - - - - -
illl•r.Jfrf~ - - - - ·Oil AQjusting pin - - - - - - - - - - - - - -
0~31 -------0-rings ----------------­
illl~JE~ - - - - - · Felt Holder - - - - - - - - - - - - - - - -
illl&i--------OilWick -----------------
U8*--------Screw -----------------· 
illft --------Filter -----------------­
~---------Spring -----------------­
illl:l:~frfjJ.~~ - - - ·Oil AQjusting Screw - - - - - - - - - - - -
-~~--------Screw 15/64-28•10 -----------­
ii:b'iiti~ - - - - - -Holder- - - - - - - - - -';'"'"- - - - - - -
l'fdlifil11J'if(lili)--·Oil Pipe Asm. --------------­
illl'iffillli-----·Oil Pipe Joint---------------· 
*mi'Ji!!I~*& --- Oil Pump Support Plate ----------­
[E~~8*-----·Bed Screw Stud -------------­
G8*-------·Screw 11/64-40•10.5 ----------­
•8*-------·Screw 15/64-28•10 -----------­
*mi'Ji ------Oil Pump Body -------------­
"'ii.~ -------·Screw - - - - - - - - - - - - - - - - - · 
~--------·Spring -----------------­
f'Flb~ - - - - - - ·Plunger - - - - - - - - - - - - - - - - - 1 
U8*--------Screw M3 X0.5•8 ------------- 3 
illl'iffijij-----·Oil Pipe Joint---------------· 
~~~lUf!- - - - - - - Impeller - - - - - - - - - - - - - - - - - · 
*mi''& - - - - - - Housing Plate - - - - - - - - - - - - - - - 1 
ir.1~*9.-------Filter Screen Plate. ------------ 1 
~8* - - - - - - - ·Screw 3•10 - - - - - - - - - - - - - - - · 3 

{I ii 
Remarks 
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GOLDEN WHEEL
I. CS-5100 1'51M!IJJ1~ OIL RESERVOIR COMPONENTS 
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GOLDEN WHEEL
J. CS-5100 Bl~it · m~~m~ BELT COVER & BOBBIN WINDER COMPONENTS 
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GOLDEN WHEEL
BELT COVER & BOBBIN WINDER COMPONENTS 

REF.NCNOTE ~ftf:~.ttii!!i ~ftj:~f{li Name of Part 1tf:~ 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 

Part No. 
5100335100 
ZSE20001 
5100335200 
WA059005 
ZSB12002 
5100335300 
5100335800 
5100335905 
ZMT04003 
WA049005 
5100320105 
WA049005 
ZMT04003 

&:~IA ------Belt Cover A --------------­
~j,I,~ -------·Screw 5/16-24*16 ------------
11 --------·Cover ------------------
:i:JL.mll ------·Washer ----------------­
~ij\ --------Screw 3/16-28*12 -----------­
St~I!!J;E~Jij\ --·Belt Cover Stud -------------­
St~IB ------Belt Cover 8 --------------­
St~I(f;) ----·Belt Cover Asm. -------------· 
~j,I,~ -------·Screw -----------------· 
:i:JL.ff.!I -------Washer ----------------­
~t\iwUH -----·Bobbin Winder --------------· 
:i:JL.~111 -------Washer ----------------­
~*-~ --------Screw -----------------· 

Q'TY 

2 

2 
2 
1 

2 
2 

ii ii 
Remarks 
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K. CS-5100       附件       ACCESSORIES
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K. CS-5100       附件       ACCESSORIES
REF.No note 零件号码

Part No.
零件名称 Name of Part 件数

Q'TY
备注
Remarks

1
2
3
4
5
6
7
8
9
10
11
12
13
14

B7001-0A
5150911700
5150911900
A7012-2A
A7025-0A
5100113405
A7011-0A
5100183200
5100911501
5100911601
OR-DB1-11
A7010-0Z
EJ4108-0A
J7050-0A-A

车头盖 --------------
后钮铁扣 ------------
后钮座 --------------
油壶 ----------------
枕木 ----------------
车头系案内棒组 -------
铁钉 ----------------
梭仔 ----------------
油槽后垫 -------------
油槽前垫 -------------
风琴机针 ------------
螺丝起子组 -----------
磁铁 ----------------
线架 ----------------

Cover --------------------
Button Backet -------------
Button -------------------
Oil Can ------------------
Head Rest Wood -----------
Needle bar ----------------
Nail---------------------
Bobbin-------------------
Button Rubber-------------
Button Rubber-------------
Needle-------------------
Screw Driver---------------
Magnet-------------------
Thread Stand--------------

1
2
2
1
1
1
8
4
2
2
4
1
1
1



51001116H0

5100120401

51001901S6

51001901S5

F1181-0B

5100140501

7162270111 9-36



ZSB12053

ZSC11014

ZSB09029

OPP00900

5100343501

ZSH16001
ZSB16001
ZSH16001

ZSQ09009 3-49
5100140701 3-50
51001116H5 3-47
5100310305 3-48
OAGM071103 7-23
RA200110 7-24
EP1182-0B 9-34
EP1179-0A 9-35

5150911700 23-2 5150911900 23-3

ZSB12046ZSH16001
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